X hits on this document

100 views

0 shares

0 downloads

0 comments

23 / 42

REF. NO.

NO. REQ'D

PART NUMBER

1 2 3 4 5 6 7 8 9 10

1 2 2 8 8 8 4 8 8 4 1

0809181 0809182 0809183 0400181 0400408 0403040 0400260 0400421 0400505 0403068 0905078

Section VI - PARTS (cont'd) BED LOCK ASSEMBLY

DESCRIPTION

BED LOCK WELDMENT BED LOCK HOLD-DOWN MOUNTING BRACKET BOLT, 1/2-13 x 1-1/2 HHCS ZP GRADE 5 NYLON LOCK NUT, 1/2-13 ZP FLAT WASHER, 1/2 ZP BOLT, HHCS 5/8-11 x 2 ZP GRADE 5 NUT, 5/8-11 NYLON LOCK ZP FLAT WASHER 5/8 ZP CARRIAGE BOLT 5/8-11 x 1-3/4 ZP GRADE 5 BED LOCK ASSEMBLY

VI-21

Document info
Document views100
Page views100
Page last viewedMon Dec 05 15:21:37 UTC 2016
Pages42
Paragraphs1814
Words4288

Comments